Models

Parts Catalog

42010 —24",8 HP

Serial Numbers:
420100300101 - 420101199999

42012 —26", 10 HP

Serial Numbers:
420120300101 - 420121199999

42030 —24", 8 HP

Serial Numbers:
420301100101 - 420301199999

42031 —26",10HP

Serial Numbers:
420311100101 - 420311199999

GARDEN WAY INCORPORATED

Snowthrowers




24", 8 HP & 26", 10 HP Snowthrowers

TRIM, CONTROL & FRAME ASSEMBLY

3
N
@

1

i

’

fecmaexy
\
\
|
150
/ ~
~e=d

£

Y
[T A

\
¢

¢ .
A

420100300101 - 420101199999 P o8 o
420120300101 - 420121199999 i 53
420301100101 - 420301199999 ]
420311100101 - 420311199999 7



Models 42010, 42012, 42030 & 42031

Ref. Part Description Qty. Ref. Part Description Qty.
1 1745576 Handle Grp..covvcererrienneevre e 2 54 1757842 KNOD oot 1
2 1753986 [GNILION KBY eovvrveeeeererrecrersiccenrireeenses 2 55 1739941 Brake ArM......ccoceceeeneniee e 1
3 1739937 [AEr AT e 1 56 1765535 EXtension Spring ...cc.coeevvreve e 2
4 1733398 Lock Nut, 3/8—16 ..o 3 57 1107385 Flat Washer, 1727 ..o, 2
5 1734398 Lock Nut, 1/4-20 ..o 6 58 1740990 EXtension Spring w.....ceeeevvvecvevereeeevcesenaee 1
6 1764738 Left Control Handle........coooevvvevevenerceiiene. 1 61 1186327 Flange Bolt, 5/16-18 X 1/2 .ccvvvevvveecrnen. 2
7 1765534 Fillister-Head Bolt, 5/16-18 X 1........cccvevenee. 2 62 1100086 Hex Head Bolt, 3/8-16 x 1-3/4..................... 2
8 1100242 Lock Washer, 5/16 ..., 2 63 1772011 Hex Head Cap Bolt, 1/4-20 X 1...oouvvvvrirenane. 1
9 1728072 PUSH NUL.c.coiicrcecn s 2 64 1767331 L0ogo Decal (A)..cccvvvmerreeeeeceeeecee s 1

10 1764741 Wheel Drive Clutch ROd.....ccooovrvveiiinnnn, 1 1767332 Logo Decal (B)..ccvvvvvverevenirecere e 1

11 1760258010  Back Plate. See (A) (B) ccovrvevvvivverernne, 1 1916561 Logo Decal (C)...occcveeiverrerrarrvinreremscenns 1

1760258021  Back Plate. See (C) (D) vvvvvvrevrevercereeieran, 1 1916562 L0ogo Decal (D) cccveeevrvvnrnreiienrc s, 1

12 1757831010  Left Handle Bar. See (A) (B) coevvvvvvviveeerennas 1 65 1754128 Thread-Forming Bolt, 1/4-20 x 5/8............. 4

1757831021  Left Handle Bar. See (C) (D) ovoovvvevecceenni 1 66 1758145 Ignition Switch (Incl. Ref. 2)...ocveeeevceernnenn.. 1

13 1100044 Hex Head Bolt, 5/16-18 X 3/4 ......ccceeucuunee. 2 67 - 1750796 Wear BUtON. ... 2

14 1100255 Flat Washer, 5/16......c.oovveeeeeeeeecee 2 68 1724491 Thread-Forming Bolt, 5/16-18 x3/4 ... .. 13

15 1740030 Belt COVET ...t 1 69 1771962 Console (Incl. Refs. 71 & 72). See (A) (B)... 1

16 1715716 BUSRING ..o 6 1916518 Console (Incl. Refs. 71 & 72). See (C) (D)... 1

17 1185506 Self-Locking Jam Nut, 3/8-16.........ccooeeunn. 2 70 1185585 Flip GrommEt....o.veeeieieeececee e 1

18 1740011 Extension Spring .......cccvvevveerincninenenn 1 71 1767333 Instructions Decal. See (A) (B)...coveverennee. 1

19 1729440 fdler PUBBY ..o 1 1916517 Instructions Decal. See (C) (D)..cevcrvernann. 1

20 1186334 Flange Bolt, 5/16-18 x 1-3/4 .......ccevevvnnn. 1 72 1771739 Wheel Control Decal .........oovveevericrrnenn, 1

21 1739935 1Aler ArM e 1 74 1764711 Shift Quadrant ...........coooevereveveeeenrenee. 1

22 1186329 Flange Bolt, 5/16—18 X 3/4......ccvvevereernern, 2 76 1742250 S-HOOK ..ot 1

23 1757841 Control Arm 1 77 1703011 Cotter SPring .veeeeveeeieise s 1

25 1739838010  Bottom Cover. See (A) (B) vvvevreiirvecceinnnnn. 1 78 1100047 Hex Head Bolt, 3/8-16 x 1-1/2 ........... 1

1739838021  Bottom Cover. See (C) (D) evevvvevvvvveercennas 1 79 1745499 {dler PUBY ....ocveeee ettt 1

26 1186345 Flange Bolt, 3/8-16 X 3/4..cccovrvvvveeercrenes 4 81 1746607 Plastic TUBING ..ccvvvveeeeererccr e, 1

27 1764739 Right Controt Handlg ....ceveveeveriercereeen. 1 82 1107381 Flat Washer, 174 6

29 1186231 Hex NUt, 3/8=T16.cc.cciierieeeeeee e 1 83 1724879 Cord Clip.c.cvecnerr e 2

30 1757832010  Right Handle Bar. See (A) (B) vooovvcveeeerccnnnn. 1 84 1773905 BUSHING coveericre et 2

1757832021  Right Handle Bar. See (C) (D)..oovvevevvennnee. 1 85 1748836 Connector BOOY ....vcvervverrcereeeresies e 1

31 1760196 Control Bracket......coccovvvivcvcniieeneneercnen, 1 86 1186424 POp RIVet, 1/8 ..o, 2

32 1739932 CORrol ArM v 1 87 1773904 RESISION ...corvvecerercrr et 2

33 1186258 Jam Nut, 5/16=18 o, 1 88 1746516 CIAMD e 2

34 1890234 Flat Washer, 172 ......ooceeeeeeveereve 3 90 1764733 Flat SPring vovveveveeeeecece e 1

35 1706782 Bowed Washer........ccveovevecneiiece, 1 91 1755779 Flange Bearing ........o.eeevvevmerrecereeeeeeeeeennn, 2

36 1740989 S=HOOK . 1 92 1115931 Round Head Bolt, 1/4-20 X 5/8 ........ccooveunue. 4

37 1100356 Cotter Pin, 3/32 X T 1 93 1758146 SWItCh NUL ..o 1

38 1739756 Cross MEmMDBEr ....cccevirreceeesee e 1 94 1758147 SWItCH CaD et 1

39 1186393 Flange Nut, 3/8=18 ..c.ccovvereeireveevienen 1 95 1100346 Cotter Pin, 3/32 X 3/4....ccouveeiireirirereeinne. 2

40 1100805 Cap Screw, 1/4-20 x 3/4 2 96 1763219 Shoulder Bolt........ccervmvvrcveiive e, 1

41 1743493 Drive Pin, 1/8 X 3/4 ..oveveeeeeeeeeeeer e 1 97 1764740 AdjUSting Nut...coeeeeeeeeee e 2

42 1760253 Lower Control Rod ...ocvevvvvreeveereeeee 1 98 1764737 Control ROG ..cvvvveeererer s 1

43 1713167 Compression Spring ....covvveevvcreenreveresnennns 1 99 1737015 ROII Pin, 1/8 X 5/8...veeeer e, 1

44 1760254 Upper Contral Rod.....ovvvevvevvevevcnecireceena, 1 100 1715538 Nyliner Flange Bushing .........ccoevevveivenninne 2

45 1773906 Wiring Hamess ...c.ccoveovriiinnvnccnneninns 1 101 1187950 Shake-Proof Washer........oeeeeeiveivnene, 1

46 1754272 Support ASSEMDIY c.vevevere e 1 102 1714243 Flange Bearing ....c.ccccevveiveeicvencereeeecieneans 2

48 1727053 Pivot BIOCK. ..o 1 111 1760218 Speed Control Arm (also see

43 1186229 Hex Nut, 1/4-20.......ccovrenervererceenn, 4 Ref. 117, pgs. 4-5) v 1

50 1764743 Auger Control Rod 1 112 Frame - see Ref. 112, pgs. 4-5) ..covenenee... 1

51 1721038 Connector.....cvvvveeecerveeennne 1

52 1735531 Cable TIB .ot 5

53 1760255 Shift Control ArM......cccovmeeorreeseeereeeaas 1

(A) For Model 42010
(B) For Model 42012
(C) For Model 42030
(D) For Model 42031

N/ Item not included with unit. Order separately.



24", 8 HP & 26", 10 HP Snowthrowers

TRACTOR ASSEMBLY 420100300101 - 420101199993
420120300101 - 420121199999
56 420301100101 - 420301199999

420311100101 - 420311199999

SERVICE PARTS

113  Wheel & Tire Assembly (Left)
114  Wheel & Tire Assembly (Right)




Models 42010, 42012, 42030 & 42031

Ref. Part Description Oty. Ref. Part Description Qty.
1 1100045 Hex Bolt, 5/16—-18 X1 e 3 62 1739485 Bearing Retainer .....ocovveveeeceevicreiie v 2
2 * Tecumseh Engine, HMSK 80, 8HP. (A) (C)..... 1 63 1736561 SNAP RiNG oo 1

* Tecumseh Engine, HMSK 100, 10HP (B) (D)... 1 64 1720811 Bearing FIange ......ccoooverveeecceceere e 1
3 1745485 GONErOl AT Lo 1 65 1741733 Ball BEAMNG..ceovviirevrereereceremeeenrirceere e 1
4 1100242 Lock Washer, 5/16 ... 7 66 1186327 Flange Bolt, 5/16-18 X 1/2.c...evvvvvcrerrreerennnn 5
6 1187474 Square Key, 1/4 X 2-1/4 ..o 1 67 1739490 Friction DISC HUD ..o e 1
7 1749177 Belt GUIE ..o 1 68 1185376 Drive Pin, 3/16 X 1-1/2....cvereevenecvr s, 1

11 1774323 Set Screw, 5/16-18 X 1/2 cooivcvieciiereeas 1 69 1104435 Woodruff KeY....ccovovvvreeiceieeeer e 1

12 1733185 Set Screw, 5/16-18 X 5/8....ovvcveei e 1 70 1720859 Molded Friction DISC.......covvveverrnrercnnreirennens 1

13 1754323 Engine ShEave .......ccooveevveiiceceiecir 1 72 1709224 Special Washer .........ccocvveveeeeceeeececscnas 1

14 1751601 VBRI oo 14 73 1720810 Bearing Flange Assembly........cccvvveniveenenens 1

15 1760260 Drive Support (Incl. Ref. 110) oo 1 ¢ 74 1772333 Lock Nut, #10-24 ..., 4

17 1118808 Retaining RiNG c.ovveeeemriveeisies e 5 75 1745497 Sprocket Assembly, 9T/30T ....cvvcvvvvvnreriinnn, 1

18 0182087 Offset Link (Half Link) ..o, 2 76 1185496 Jam Nut, 1/2-13 e, 1

19 1185013 Connecting Link, #471 ..o 2 77 1758305 DIiVE PN st rsn e 1

20 1739454 Final Drive Chain, #40 78 1739476 SPACET ...ttt 2

(Requires Refs. 87 and 88) ......ccccecorvcrnenirennes 1 80 1185808 Ball BEArNg...ccovvveeervieccceerecreeeresire e 1

21 1745437 CONrol LINK e 1 81 1745495 SProcket, 9T e 1

23 1714299 Flange BUSHING ....oovoverceie e 2 82 1714233 Ny1on Bushing .ceevvvceeiinecceeeeee e 4

24 1100799 Hex Head Bolt, 5/16-18 x 1-1/2 ..o 4 83 1705093 Special Flat Washer.......c.c.ooovveeeveeenecereines 1

25 1186393 Flange Lock Nut, 3/8=16 ..o 3 84 1107386 Flat Washer, 5/8......covviienriececicvenenessecennns 1

26 1739458 Flange Bearing ....cocoveveeesririvievevererennsinenns 4 85 1745489 SPACET.viteeirererrerereeee b ren s srereasnsenes 1

27 1745498 Sprocket Assembly, 9T/17T ..o, 1 86 1745490 Bearing Retainer .....c.covverevvecvisveeeeesececsreennns 2

28 1100346 Cotter Pin, 3/32 X 3/ v 6 87 1185026 Connecting LInK....ccoeeeevvieerceerrecnenne 1

30 1739497 SUPPOIT PlALE vt 1 88 1120213 Offset Link (Half Link)....c.cccooveevevennee 1

31 Sprocket, 30T (see Ref. 99) ...ocvvvvvciriinrnns 1 91 1756230 D-Hole Drive Washer ...........cccoveeeuee.. 1

32 1745880 Drive Chain (Requires Refs. 18 and 19) ............ 1 92 1757881 Three-Hole Wheel DiscC .......cc.coceneunne 1

33 1745879 Drive Chain (Requires Refs. 18 and 19) ........... 1 93 1746743 DiISC SPrNG ..ccvvveeeeceveeneiseee e 4

36 1741647 Compression SPring ..c.cevecveecrririvnreiseennns 1 94 1756231 DUSt Cap ..cooovvereeeceeecetetc e 1

37 1746744 AXIE Shaft.coeeeecce e 1 85 1746739 Friction DISC..ccvceeeerecereecisiceeene 1

38 1755894 Hex Head Bolt, 5/16-18 x 1-3/4 ...ccovrv e 1 96 1758300 Flange & Axle Tube Assembly 1

40 1718086 Valve STBM..veeeiieeeecee s 2 97 1716223 LUG BOM oo 3

41 1757889 Single-Hole Wheel DiSC.......vovceeecviiireeceine 1 99 1758898 Differential Assembly (Inci. one Ref. 31

42 - 1755826 Tire, 4.8 —4.0X 8urveevriiieee e 2 and four ea. Refs. 44, 100, 102} .................. 1

43 1739471 Flange Bushing, 7/8 ..o, 2 | 100 Hex Head Bolt, 5/16-18 x 4-1/2 (see Ref. 99).. 4

44 1732499 Lock Nut, 5/18=18 ..o 11 101 1745883 NYION BUSHING ...ooveeeecereee e 2

45 1739457 HEX Shaft ..eeveeiece e 1 102 Spacer (see Ref. 99) e 4

46 1745860 Shaft SUPPOM.......ccovereeirrieeircenreree e 2 103 1758302 AXIE Shaft......covieeenreeccrirerirer s 1

48 1100044 Cap Screw, 5/16-18 X 3/4.....ccovevevverrrririrrienns 4 104 1754303 Hex Head Bolt, 3/8-16 X 8-1/2......cocoeveverennens 1

49 1713233 Special Flat Washer. ... e 2 107 1186233 Jam Nut, 1/2=13 e, 2

50 1745488 Wheel Drive Sheave..........cccceceeveveneievrreinarenns 1 108 1754301 TUDUIAr SPACET....cv ettt 1

51 1743433 Ball BEATING...ovveeerreierieeeieire e 2 110 1739460 Flange Bearing .....cooeveereeevineneieneieveinnsareresesene 2

52 1110644 Capscrew, 3/8-16 X 3-1/2.coooiiiieeceeenn 2 111 1760218 Speed Control Arm (also see

53 1754302 Drive DISC SUPPOM.....ccooviireeecvir e 1 Ref. 111, pgS. 2-3) o 1

54 1185885 Woodruff Key, 3/16 X 5/8...c.cveveerereerernnan 1 112 1745857010 Frame (also see Ref. 112, pg. 2). See (A) (B). 1

65 1745535 i 1745857021 Frame (also see Ref. 112, pg. 2). See (C) (D). 1

56 1720918 113 1757886  Wheel & Tire Assembly (Incl. Refs. 40,41,42). 1

57 1100005 114 1757880 Wheel & Tire Assembly (incl. Refs. 40,42,92). 1

58 1718781 203 1186211 Hex Nut, 5/16-24 .....ccoeeereeeeeeeieeecre s, 1

59 1739488 Bearing Retainer .........cocooeeveieiicienee 2 204 1111706 Screw, Hex Cap, 5/16-24 X 4 ......ccovcvvverererirenne 1

60 1740002 Flat Washer, 7/8......ccceecvveivreeeececveeinec v 4 | 205 1100255 Flat Washer, 5/16......ccvvemrererenescressnenennennnens 2

61 1760252 Connecting Link ...co.ooecerereneenvceereeeesennes 1 .

(A) For Model 42010
(B) For Model 42012
(C) For Model 42030
(D) For Model 42031

* Purchase engine parts from the nearest authorized Tecumseh
engine dealer. Refer to engine for type and code.

A/R - As Required



24", 8 HP & 26", 10 HP Snowthrowers

CASTER ASSEMBLY 420100300101 - 420101199999

420120300101 - 420121199999
420301100101 - 420301199999
69 420311100101 - 420311199999

SERVICE PARTS
105 Multi-Purpose Grease, 8 oz.
106 Loctite #242, .02 oz.




Models 42010, 42012, 42030 & 42031

Ref. Parl Description Qty. Ref. Part Description Oty.
1 1186329 Flange Bolt, 5/16-18 X 3/4...oecrv i 1 37 1100053 Hex Head Cap Screw, 1/2-13x3/4 ............. 2
2 1185403 Retaingr, 3/8 .....cooveeerieree e 1 38 1100245 Lock Washer, 172 2
3 1757843 KNOD e 1 39 1100257 Flat Washer, 1/2....ccccoovvvviniineeerceere, 2
4 1107383 Flat Washer, 3/8.....c.ccccvvvmeienineieeieeeaas 7 40 1185846 Flange Bearing .......cccecevevvevevvnvcrereececeereans 2
5 1737499 GIID et eseerecer et et 1 41 1720922 Bearing SUpport.....voveeveievereeeve e, 2
6 1185984 Flange Nut, 3/8-16 .....ccooerenrrreernnnne 1 42 1185798 Flange Bolt, 3/8=16 X 1/2......cveecerererevnnnn. 2
7 1177625 Roll Pin, 1/8 X 3/4 oo 5 43 1772310 V-BEIE oo 1
9 1714782 SWIVEl BIOCK ...cvemeeveieier e, 2 44 1725282 AUgEr SHBAVE ..ot 1

10 1186391 Fiange Nut, 5/16-18 (A) (C) .o 5 45 1186097 Carriage Bolt, 5/16-18 x 5/8 (A) (C) ............ 5

Flange Nut, 5/16-18 (B) (D) ..eceooiiceeren, 7 Carriage Bolt, 5/16-18 x 5/8 (B) (D)............ 7

11 1754424 Crank Support oo 1 46 1741640 Ball Bearing ..........ccoveverrveeeeeisiie e 1

12 1756141 Chute Contro!l Shaft ..o 1 47 1772333 Lock Nut, #10-24....c.cveeeee e, 11

13 1735869 Gear SUPPOMt ..o 1 48 1103959 Flat Washer, #10........cccomveonieeceeeee e, 6

14 1100044 Hex Head Cap Screw, 5/16-18 x 3/4 ........... 6 49 1724869 HOIA-DOWN CHD ..o 3

15 1724870 WOrm GEar ..c.covevirececnreee s 1 50 1752461 Sems Screw, #10-24 X 7/8.....cveerceercnnnen, 6

16 1724885 Drive Pin, 3/32 X 3/4 oo, 1 51 1757840010  Chute Control Support (A) (B) ....evveevevnnen. 1

17 1100255 Flat Washer, 5/16..........oooirne 3 1757840021  Chute Control Support {C) {D}.eervevreerene.. 1

18 1774143 Housing Assembly (Incl. Ref. 19), 24" (A).... 1 52 1757824 Chute Crank ROG.....cccovvveiicrereerc e 1

1774145 Housing Assembly (Incl. Ref. 10, 19, 53 1750692 Warning Decal .......ovevvevevveeeiceceeeeea. 1
33&45),26" (B) v 1 54 1723643001  Adjusting Lever........ccvvevervicirenne 1

1774144 Housing Assembly (Incl. Ref. 19), 24" (C).... 1 56 1185147 Cotter Pin, 3/32 x 1/2 4
1774146 Housing Assembly (Incl. Ref. 10, 19, 57 1737940 Truss-Head Bolt, #10-24 X 3/8......coeuevevun.. 5
33&45),26" (D)oo 1 58 1732499 Lock Nut, 5/16=18......cerrrevrreeceee e, 11

59 1185838 Flange Bearing .....oocoveeeeevcrceeceireeerceen, 2

19 1750691 Warning Decal ... 1 60 1737419 Set Screw, 5/16—18 X 3/4 ....covcverveeerre. 2

20 1734398 Lock Nut, 1/4=20 .cccooiiriii e 6 61 1752460 SHIM e, 4

21 1186126 Carriage Bolt, 3/8~16 X 3/4........ccevvecinen. 4 62 1714243 NYION BUSKING w..evivie et 2

22 1757836 Chute Contro! Crank .........ccveevvviinieinrcnnen, 1 63 1737957 Nylon Washer ........cccoevvvecercevenns 2

23 1745799001  FaN .o 1 64 1754572010  Housing Support (A) (B) 1

24 1200033 HyPro Key, 3/16 X 3/4.....ccocovcevrvinncn. 1 1754572021 Housing Support (C) (D) ..coveverereeerrecreeenas 1

25 1185348 Roll Pin, 174 X 1-1/4..c.ooorceccecee, 2 65 1753357 SIBBVE ..ottt st 1

26 1185803 Grease Fitting......co.ocooveeevenrrcccnecns 4 66 1771718010  Discharge Chute Assembly (A) (B) .............. 1

27 1735625 Shear Bolt Kit (Incl. one ea. shear bolt and 1771718021  Discharge Chute Assembly (C) (D).............. 1

Ref. 58 lock NUL)..c.covvveveiirreie e, 1 67 1759140 Discharge Cap (Incl. Ref. 53)....ccocvvevrvvvvnnnns 1

28 1725117001 Auger, R-H. (A) (C) o 1 68 1750969 BUttOn PIUg ...t 2

1725113001  Auger, RH. (B) (D) oiovoeeeeeieeeeeea 1 69 1758058 Spun SIVEr INlay....oceveeeceeeeeeeecrecrer e 1

29 1185816 Special Washer, 1-1/64 .....ccccoovvveereeereann, 6 70 1890945 Flat Washer, 3/8......couecuvvevveeeivieeeesecnnn,s 1

30 1100068 Hex Head Cap Screw, 3/8-16x 3/4 ............. 2 71 1767335 Housing Logo Decal (A).......oveeeeeriviriveeinens 1

31 1725116001 Auger, LH. (A) (C) e 1 1757857 Housing Logo Decal (B)......cceeeeveveereerrvenennn, 1

1725112001 Auger, LH. (B) (D) e, 1 1916563 Housing Logo Decal (C).....cocovvervcrevecrrernne. 1

32 1186098 Carriage Bolt, 5/16-18 X 3/4 .ccocen v, 2 1916564 Housing Logo Decal (D) .......... 1

33 1740553010  Scraper Blade (A) oo, 1 72 1739792 Gear Case Assembly (A) (C) 1

1758136010  Scraper Blade (B) ..coovcvveeervrecrcveeieeiriins 1 1739793 Gear Case Assembly (B) (D) ...ceevcverevmncnnnas 1
1740553021  Scraper Blade (C) ....oocoveviiivcveeeei e 1 73 1715427001  Drift Slicer (for complete kit, see pg. 10)..... 2
1758136021  Scraper Blade (D) .....vcvevvvcrenererice i 1 74 1757860 Housing Side Decal.........cccoccccevvvivrvennenn. 2
34 1728567010  Runner (A) (B) v 2 75 1901900 American Legend Decal ..............cecvvereecnnen, 1
1728567021  Runner (C) (D)oo 2 76 1771274 Chute Deflector......coveeeeeeer s 1
35 1733398 Lock Nut, 3/8=16 ..o, 6 105 1723479 Multi-Purpose Grease, 8 0Z........ccovemereeeenee N/I
36 1111599 Hex Head Cap Screw, 1/4-20x5/8 ............ 6 106 97092 Loctite #242, .02 0Z.ueecereeeririeeereeerceesinae N/l

‘A) For Mode! 42010
‘B) For Modei 42012
'C) For Model 42030
'D) For Mode} 42031

N/l {tem not included with unit. Order separately.



24", 8 HP & 26", 10 HP Snowthrowers

GEAR CASE ASSEMBLY 420100300101 - 420101199999
420120300101 - 420121199999
420301100101 - 420301199999
420311100101 - 420311199999

26

SERVICE PARTS
101 Gear Lube, EP 90, 8 oz.




Models 42010 & 42012

Ref. Part Description Qty. Ref. Part Description Qty.
1 1185224 Ol Seal...civmeeiereiee e 1 16 1720933 Worm Gear, 20T......cc.occorccreenicrereeeeennn,
2 1185374 Needle Bearing.......ccoeeeveveeeviciiceeeereeenn 1 17 1720763 SPACEE .ottt s e ereses e
3 1185841 THIUSt RECE .o 2 18 1100276 Woodruff Key, 1/4 X 7/8 ..o,
4 1185431 Roller Thrust Bearing .......ccocoieveeeeceeireen. 1 19 1741774 SPACET ..t e
5 1739790 Impeller Shaft .......co.ccooeivcnieeeer e, 1 20 1105620  Square Head Plug, 1/4-18 NPT
6 1185842 WaSHET ...t 1 22 T Sealant ..., Herereaene
7 1118726 Internal Retaining Ring ........ccccovevevreninene, 1 23 1721715 Auger Shaft (A) (C)

8 1773207 O Seal...o.ovieeeeereree e, 2 1720894 Auger Shaft (B) (D)

g 1773170001 Flanged COVEr ....covvvvvevveceereeisee s 1 24 1185840 Thrust Race.........cuveeeccernerrreenne
11 1735894001 GBI CaSE.cvvvverveececeiie e seesnae 1 25 1741775 SPACET ..ottt er s
12 1741832 Hex-Head Cap Screw, 1/4-20 x 5/8............. 4 26 1112634 Welch PIUG v
13 1100241 Lock Washer, 1/4........ooveveveviiiiecieeen 4 27 1185568 Needle BEaring........cccovvververeveeoreeereeese s
14 1185728 Flange Bearing ..o, 2 101 1700182 Gear Lube, EP 90,8 0Z.....ocecevevevrerverennnn.
15 1185815 THrUSEt RACE...o vt 2

{A) For Model 42010 Tt Use General Electric SILMATE #RTV 1473

(B) For Model 42012 or equivalent. Obtain locally.

{C) For Model 42030

{D) For Mode! 42031 N/ Ttem not included with unit. Order separately.



24", 8 HP & 26", 10 HP Snowthrowers
420100300101 - 420101199999

WIRING DIAGRAM o ATTACHMENTS ¢ KITS
420120300101 - 420121199999
420301100101 - 420301199989
420311100101 - 420311199993

Wiring Diagram
OFF | ON
- ( DIODE/RECTIFIER
[ o
ENGINE ' ;
g CONNECTOR \ !
: ! ™ —1-«To Light
= GREEN RED \ 1 P tiooal
r——[ TO ! /e —RED (optional)
MAGNETO BLUE HANDLEBAR
\k,:::_—;:_‘:: - YELLOW RED HEATER
E[ T IGNITION I
N P A SWITCH
o ST BLACK
ENGINE | "®>-.__ YELLOW ~ENGINE ‘:D3<T:—_y>@.|.
LT STATOR / - CONNECTOR 4
J \ RED GROUND TO
HANDLEBAR HANDLEBAR
ENGINE SHROUD BLACK HEATER
GROUND SCREW

Below is a list of attachments and kits available for your snowthrower. The information is the most current at the time
this catalog was printed. Check with your authorized dealer or contact the factory for additional information.

Number Description Number Description
42501 Blizzard Pack 1756278 Tire Chains
42500 Cab Kit 6857 Starter Kit—110 VoIt A.C. (U.S.A. only)
10771 Drift Slicer Kit (2 slicers and hardware) 16008 Starter Kit-12 Volt D.C.
16009 Light Kit 1771731 Service Kit (belts, spark plug, oil, etc.)

10



Notes

1



Parts Ordering Information

If you need service or parts:

For service assistance or parts, contact your local authorized
dealer or the factory.

Your local dealer or the factory service department will need to
know the model/serial numbers of the unit to provide the most
efficient service. See below for information on how to identify
and record the identification numbers for the unit.

If you need engine service or parts:

For engine service or parts, contact your local authorized engine
dealer. Look in the yellow pages of the phone book under
"Engines—Gasoline" for the name of your nearest authorized
engine dealer. An authorized engine dealer can handle all parts,
repairs, and warranty service concerning the engine.

Note:

All replacement parts must conform to our rigid quality
specifications. Although some replacement parts we provide
may vary slightly in shape, color or texture from the original
parts, any variations will not affect the fit or performance of
these parts on your unit.

Identification Numbers

' A WARNING

WE URGE USING ONLY GENUINE REPLACEMENT PARTS, WHICH
MEET ALL THE LATEST REQUIREMENTS. REPLACEMENT PARTS
MANUFACTURED BY OTHERS COULD PRESENT SAFETY
HAZARDS, EVEN THOUGH THEY MAY FIT ON THE UNIT!

IMPORTANT:

Left and right sides of the unit are determined by standing
behind the unit, in the operator's position, and facing the
direction of forward travel.

NOTICE:

We reserve the right to change specifications, add
improvements or discontinue the manufacture of any of our
equipment without notice or obligation to purchasers of our

equipment.

Record the model/serial numbers

When ordering parts from us or your local servicing dealer,
provide the unit's model/serial number. For your convenience
and ready reference, record this information below:

Model/Serial Number:

Engine Mode!/Serial/Spec. Numbers:

Date of Purchase:

For customer assistance, confact your nearest autharized dealer or:

GARDEN WAY INCORPORATED « 1 Garden Way » Troy, New York U.S.A. 12180
Customer Service: 1-800-437-8686  Technical Service: 1-800-520-5520 » Parts Service: 1-800-648-6776 « FAX: (518) 391-7332

QOutside the U.S.A. and Canada:
Customer Service: (518) 391-7007 » Technical Service: (518) 391-7008 « Parts Service: (518) 391-7006 « FAX: (518) 391-7332

©1998 GARDEN WAY INCORPORATED

Printed in U.S.A.

Form 1905162 (8/98)



